
3 3
33

3

3

3

3

!<

!<

!?

MURRUMBIDGEE RIVER

NANGUS CREEK

9km
10km

9km

10km
13km

19km

20km

21km

OURA ROAD

KIMO STREET

NANGUS ROAD

NANGUS

Proposed Water Treatment Plant Option 5Proposed Water Treatment Plant Option 6

r Map Produced by Cardno NSW/ACT Pty Ltd (WOL)
Date: 2020-02-14 | Project: 82020043-01

Coordinate System: GDA 1994 MGA Zone 55
Map: 8202004301-01-GS-015-VegetationDDP.mxd  03

Aerial Imagery supplied by DFSI (2017)
PCT names have been shortened to fit legend

0 150 300 450 600
m

Legend
!?

Indicative River Intake and Pump
Station Option 5

!< Indicative Bore Location Option 6
Major Road (NSW SS)
Local Road (NSW SS)
Pipeline Option 1 (21.5km)
Pipeline Option 2 (13.7km)
[...]
Appendix B Capital Cost Estimates 

Appendix C Indicative Layouts 

 

Tables 

Table 3-1 Treatment targets for protozoa, bacteria and viruses given the source water type and E. coli 
results (NHMRC, 2018) 2 

Table 3-2 Raw Water Quality in the Murrumbidgee River at Jugiong 2018/19 3 

Table 4-1 Recommended LRVs for the Option 1 Water Treatment Process 6 

Table 5-1 Recommended LRVs for the Option 2 Water Treatment Process 10 

 

Figures 

Figure 4-1 Option 5 – Process Schematic 5 

Figure 5-1 Option 6 – Process Schematic 11 

 

 



Surface and Groundwater Treatment Options 
Nangus Water Supply Feasibility Study 

8202004301-R02-V01 | 29 November 2019 | Commercial in Confidence 1 

1 Introduction 

Cardno has evaluated two standalone water source and treatment options as part of the Nangus Water 
Supply Feasibility Study. 

Option 5 proposes a treatment plant designed to extract water from the Murrumbidgee River and treat it to 
provide potable water to Nangus that meets the Australian Drinking Water Guidelines and the draft Heath-
based Targets (NHRMC, 2018). 

Option 6 proposes a treatment plant designed to take water from local groundwater bores and treat it to 
provide potable water to Nangus that meets the Australian Drinking Water Guidelines and the draft Heath-
based Targets (NHMRC, 2018). It is noted that further hydrogeological investigation will be needed to 
confirm the viability of extraction from local groundwater sources.  

2 Source Water Demand Assumptions 

The average annual produced water demand is estimated at 80kL/day (29.2ML/yr). The peak daily demand 
is estimated at 400kL/day. 

Process losses in a treatment plant can range from 2% to 30% depending on the type of treatment 
processes that are employed to achieve the target water quality. This means that there will be greater 
demand on the source in terms of total and instantaneous flows. The estimated source demands for each of 
the options is included with each specific source assessment. 

3 Source Water Quality Assumptions 

3.1 Microbiological Risks– Health Based Treatment Targets 

The microbiological risks of drinking water sources and the treatment requirements to mitigate those risks 
are described in the draft Chapter 5 of the Australian Drinking Water Guidelines (NHMRC, 2018) and the 
Water Services Association of Australia (WSAA) – Manual for the Application of Health Based Targets for 
Drinking-Water Safety (September 2015). 

Table 3-1 is reproduced from the ‘draft Chapter 5 Microbial Quality of Drinking Water’ of the ADWGs 
(NHMRC, 2018), and provides descriptions of the Category classifications and treatment requirements for 
various types of raw water sources. 



Surface and Groundwater Treatment Options 
Nangus Water Supply Feasibility Study 

8202004301-R02-V01 | 29 November 2019 | Commercial in Confidence 2 

Table 3-1 Treatment targets for protozoa, bacteria and viruses given the source water type and E. coli results (NHMRC, 2018) 

Source water 
category 
classification 

Source water 
type 

Maximum E. coli 
results from raw 
water monitoring 
(number/100mL) 

LRV target to achieve 10-6 
DALYs per person per year (1) 

Indicative specified 
treatment 
technologies 
(Assuming well 
designed, highly 
controlled, 
managed and 
monitored system) 

Protozoa Virus Bacteria 

Category 1 Fully protected 
surface water or 
groundwater 

<20 (E. coli band 1) 0 0 4 Chlorination 

Category 2 Groundwater or 
surface water 
with moderate 
levels of 
protection 

20 to 2000 (2) 

(E. coli band 2) 

 

3 4 4 Direct filtration and 
chlorination 

Category 3 Groundwater or 
surface water 
with poor levels 
of protection 

4 5 5 Conventional filtration 
and chlorination 

Category 4 Unprotected 
surface water 

2001 to 20,000 

(E. coli band 3) 

5 6 6 Conventional filtration 
and UV and 
chlorination 

(1) Note that these values are based on estimation from first principles using QMRA   

(2) Maximum E. coli results for raw water monitoring for source water Categories 2 and 3 are within the same range and 
distinguishing between these two categories is confirmed based on the results of a vulnerability assessment. 

3.1.2 Murrumbidgee River Surface Water Source 

The Murrumbidgee River would be the most suitable source in the locality to provide a reliable surface water 
supply to Nangus. 

While a formal source categorisation has not been carried out, we have assumed the Murrumbidgee River is 
an unprotected surface water source with a microbiological risk assessment of Category 4. Within the 
catchment upstream of the river from Nangus there is a significant level of human habitation, including the 
presence of sewered and unsewered areas, along with discharge of treated sewage and the potential for 
sewer overflows. The catchment also includes the potential for intensive animal husbandry. These are noted 
as features of a Category 4 catchment in Table 5.2 of the draft Chapter 5 of the Australian Drinking Water 
Guidelines (NHMRC, 2018). 

3.1.3 Nangus Groundwater Source 

The Desktop Hydrogeological Review (Cardno, 2019) has investigated the viability of groundwater resources 
within a 5km radius around Nangus. Ground water is expected to be found in alluvial aquifers at depths 
ranging from 5m to 19m. 

The Draft Chapter 5 Microbial Quality of Drinking Water (NHMRC, 2018) states that for groundwater a 
starting point for classification of the source is to “assume a groundwater resource is unprotected until 
objective, credible scientific evidence can conclusively demonstrate otherwise”. In the worst case, if 
information is not available, the aquifer should be considered to be the same category as the surface water 
that recharges the aquifer. 

Based on evidence that existing bores in the locality are shallow, the recharge source is likely to be the 
Murrumbidgee River and surface rainfall/runoff. There is not yet any water quality monitoring of the particular 
source therefore a conservative approach needs to be taken. For these reasons and for the purposes of this 
feasibility study the groundwater sources within the study area have been given a preliminary microbiological 
risk assessment of Category 4. With further assessment of an actual source it is possible that the result 
could be a Category 3 classification. 



Surface and Groundwater Treatment Options 
Nangus Water Supply Feasibility Study 

8202004301-R02-V01 | 29 November 2019 | Commercial in Confidence 3 

3.2 Chemical Risks 

3.2.1 Murrumbidgee River – Surface Water Source 

GWCC has provided Cardno with operational data from the Jugiong Water Treatment Plant which sources 
water from further upstream on the Murrumbidgee River. Raw water quality for 2018/19 collected by on-line 
instrumentation is presented in Appendix A. The results are summarised in Table 3-2. 

Table 3-2 Raw Water Quality in the Murrumbidgee River at Jugiong 2018/19 

Parameter Units Number of 
Samples 

Minimum Maximum Median 

Turbidity NTU 365 1.8 2500 6 

Colour Hazen 365 15 303 40 

pH pH Units 365 7.32 8.20 7.72 

Temperature deg C 365 7 29 19 

Fluoride mg/L 365 0.08 0.33 0.20 

The raw water, as is typical of a surface water, has variable, and elevated levels of turbidity and colour. A 
suitable water treatment process will need to address these issues. 

From separate single samples taken at the Jugiong WTP hardness is typically around 100-120mg/L as 
CaCO3 and therefore is within the acceptable range of the ADWG. Iron and Manganese can be elevated at 
times above the aesthetic guideline values therefore an oxidation process to address these parameters will 
be required. 

Raw water quality from the specific location would need to be assessed to determine if any other water 
quality issues also need to be addressed. 

3.2.2 Nangus Groundwater Source 

The Desktop Hydrogeological Review (Cardno, 2019) has investigated existing bores in the vicinity of 
Nangus. Recent data on groundwater quality is very limited. From historic data that is available from when 
the bores were developed it appears that total dissolved solids are elevated ranging from 800-4200mg/L 
(based on converting electrical conductivity measurements to TDS). According to the ADWG this degree of 
salinity would be poor to unacceptable quality, with TDS required to be below 600mg/L to be aesthetically 
acceptable. It is also common that groundwater in the regional aquifers have elevated iron and manganese. 
Therefore, it is highly likely that a suitable groundwater treatment process will have to address iron, 
manganese and TDS. 

  



Surface and Groundwater Treatment Options 
Nangus Water Supply Feasibility Study 

8202004301-R02-V01 | 29 November 2019 | Commercial in Confidence 4 

4 Option 5 – Murrumbidgee River Extraction and Treatment 

4.1 Option 5 Description 

A schematic of Option 5 is shown in Figure 4-1. Option 5 has the following proposed components: 

> A surface water intake, taking water from the Murrumbidgee River 

> Powdered activated carbon dosing 

> pH control dosing 

> Coagulant dosing and rapid mixing 

> Polymer dosing and slow mixing 

> Solids settling 

> Clarified water storage 

> Filtration using ultrafiltration membranes 

> Ultraviolet disinfection 

> pH Correction 

> Chlorine dosing for disinfection 

> Fluoridation 

> Treated water reservoir (250 kL) and Booster Pumping 

> Backwash settling and evaporation 

Each of these processes is described in more detail in the following sections. 

4.2 Surface Water Intake and Pumping 

Raw water would be sourced from the Murrumbidgee River with a river intake and transfer pumps to the 
treatment plant site. 

A produced flow of 400 kL/d has been proposed for the water supply. Given that surface water treatment 
plants typically have 5%-10% of losses, the treatment plant will need to be capable of processing up to 420 
kL/d of raw water. Assuming that this can be achieved over a period of approximately 20 hours the plant will 
need to be sized for approximately 500 kL/d (6 L/s). 

A typical surface water intake would comprise a wedgewire screen – e.g. a Johnson type screen, to prevent 
course solids and to ensure that fish are protected. This would be surrounded by a reinforced concrete 
structure to protect the screen and channel floor. A pumping station on the shore would transfer the raw 
water to the treatment plant. It is noted that the actual configuration would need to be determined based on a 
detailed investigation of the river conditions and adjacent flood plain. 

The Murrumbidgee River is approximately 5,000m from the proposed WTP location. Assuming a velocity of 
1.0m/s in the pipeline an estimated pipe diameter of 100mm diameter would be required. 

 

 



Surface and Groundwater Treatment Options 
Nangus Water Supply Feasibility Study 

8202004301-R02-V01 | 29 November 2019 | Commercial in Confidence 5 

 

Treated Water 
Storage

Solids to Landfill

Backwash Settling / 
Evaporation Disposal

Chemical 
Rapid Mix

Polymer

Settling

Ultrafiltration 
Membranes

Coagulant

Chemical 
Slow Mix

Clarified Water 
Storage

Grit 
Screen

UF
Feed 

Pumps

UV Disinfection
(Option)

Cl2 Acid

Booster 
Pump 
Station

Reticulation

pH
Correction

F-
Cl2 Cl2

Backwash
CIP Tank

KMnO4

PAC

pH
Correction

PAC Contact 
TankRiver Water Intake 

and Pump Station

River

Oxidation 
Contact Tank

 

Figure 4-1 Option 5 – Process Schematic 

 

 

 



Surface and Groundwater Treatment Options 
Nangus Water Supply Feasibility Study 

8202004301-R02-V01 | 29 November 2019 | Commercial in Confidence 6 

4.3 Microbiological Barriers (Viral, Protozoal, and Bacteriological) 

Both the draft Chapter 5 of the ADWG and the WSAA HBT Manual recommend similar treatment 
technologies to achieve the log reduction value (LRV) targets. Cardno has undertaken an assessment of 
Option 5 and the results are shown in Table 4-1. 

For this assessment Cardno has used the HBTs manual as it is more explicit in assigning specific and 
measurable Process Critical Limits to each LRV. 

Based on the source risk, the minimum required health-based targets for pathogen LRVs are: Virus 6.0, 
Protozoa 5.0, and Bacteria 6.0.The sum of process unit LRVs are greater than the risks therefore the 
proposed treatment process will provide sufficient barriers under the multi-barrier approach. 

Table 4-1 Recommended LRVs for the Option 1 Water Treatment Process 

Treatment Process Log reduction value Process Critical Limits 

Virus Protozoa Bacteria 

Coagulation, 
Flocculation, and 
Sedimentation 

1.0 0.5 1.0 Under-float or settled water turbidity < 2 NTU for 95% of 
month. 

Alternate target is 70% reduction in turbidity on average 
over the month where raw water turbidity is very high, the 
key being consistent quality pre filtration 

Ultra-Filtration (UF) 2.5 3.0 3.0 Individual filter turbidity <0.1 NTU for 95% of month and 
not > 0.15 NTU for > 15 consecutive minutes. 

Ultraviolet Disinfection 0.5 4.0 4.0 UV dose > 40mJ/cm2 

Feedwater Turbidity <1.0 NTU 

 UVT% > Manufacturers specifications 

Chlorine (Cl2) 
Disinfection 

4 0 4.0 Ct > 15 mg- min/L with pH < 8.5 at all water temperatures 

Feed water turbidity < 1.0 NTU 

Total achievable 8.0 7.5 12.0  

Log reduction 
required  

6.0 5.0 6.0  

Gap 0.0 0.0 0.0  

4.4 Taste and Odour Control 

Powdered activated carbon (PAC) is added for adsorption of taste and odour causing compounds. PAC will 
be dosed directly to the raw water. The earlier the PAC can be dosed the more effective it will be. A separate 
PAC contact tank may be required. To achieve a contact time of 15mins the contact tank will have an 
estimated volume of 6m3. 

4.5 Oxidation for Iron and Manganese Removal 

Pre-oxidation with potassium permanganate is recommended to achieve iron and manganese removal. 
Permanganate will oxidise both iron and manganese as long as adequate contact time, typically 15mins, for 
the oxidation reaction is provided. The contact tank will have an estimated volume of 6m3.  

4.6 pH Control 

pH control is undertaken to ensure that the coagulation pH conditions are consistent and optimal for the 
coagulant. Because coagulants are typically weak acids, pH correction for this size of plant typically takes 
the form of caustic soda or soda ash dosing. 

4.7 Coagulation, Flocculation and Sedimentation 

Coagulation, flocculation, and sedimentation is required to reduce the turbidity load from the raw water prior 
to filtration.  To claim the 1-log microbiological credits associated with the sedimentation process it must be 
supported by coagulation and flocculation to achieve the turbidity reduction target.  



Surface and Groundwater Treatment Options 
Nangus Water Supply Feasibility Study 

8202004301-R02-V01 | 29 November 2019 | Commercial in Confidence 7 

The coagulant chemical could be Alum, ACH or PACl depending on the treatability, handling and cost. Rapid 
mixing is required to ensure the coagulant is effectively mixed. The volume of the coagulation zone should 
allow for at least 5 minutes of flash mixing time. 

Dosing of polyelectrolyte and associated slow mixing would occur after the rapid mixing to ensure floc 
development. Although floc size development is often not as critical where clarification is followed by 
membrane filtration, it is still important if the microbiological barrier is to be claimed. Modern chemical mixing 
systems usually incorporate structured floc growth tanks prior to the settling process.  A 2 or 3-stage floc 
growth system with 20 minutes flocculation time at peak flow is recommended. The first and second stage 
would have contact time of approximately 7.5 minutes. The third stage would have a contact time of 
approximately 5.0 minutes. Mixing would become progressively less intense at each stage. 

This will require new coagulant and polymer make-up, storage and dosing facilities. Settling could be 
achieved by conventional sedimentation (or alternatively by dissolved air flotation [DAF]). A variety of 
clarifiers are able to be designed or are available from suppliers with either rectangular or circular 
configuration and in some instances with proprietary technologies, for example ballasting (e.g. Veolia 
Actiflo), lamella plates or tube settlers which can reduce the footprint by achieving a much higher loading 
rate. Conventional rectangular hopper clarifiers are capable of maximum rise rates in the order of 2 m/hr. 

4.8 Clarified Water Storage and Transfer Pumping 

Clarified water storage and transfer pumping provides flexibility to provide flow and pressure balancing to the 
downstream filtration process. An automatically backwashing strainer would provide additional protection to 
the filtration process against grit. 

4.9 Membrane Ultrafiltration 

Ultrafiltration membranes following clarification will provide a high quality of treated water with a low turbidity. 

Regular backwashing includes water and air scouring. The treated water recovery rate is typically 90-98% 
depending on the feed water quality and UF configuration. 

A clean in place (CIP) system is used to routinely clean the membranes with chemicals to control fouling. 
The cleaning chemicals are typically acids, alkalis and hypochlorite. 

Package UF systems at this size (skid mounted) are available from a number of suppliers. 

An alternative to membrane filtration would be multi-media filtration. However, the LRV’s attributable to a 
conventional filtration process are lower and the treated water quality can be more inconsistent. 

4.10 UV Disinfection 

Ultraviolet disinfection will be required to provide 4-log reduction of protozoa and bacteria and 0.5-log 
reduction of viruses. This requires a validated unit, installed and monitored as per its validation requirements 
and providing an ultraviolet dose of >40 mJ/cm2. At the same time the feed water turbidity must be <1.0NTU 
and the ultraviolet transmissivity greater than the manufacture’s validation specifications. 

There are a number of different suppliers who can meet these ultraviolet disinfection requirements relying on 
the pre-treatment process to achieve the requirements for turbidity and ultraviolet transmissivity. 

4.11 pH Correction 

pH Correction of the final water controls the aggressiveness of the water distributed to the consumers and 
ensures that chlorine disinfection is maintained within an optimal range. Typically treated water pH correction 
at this scale requires a slight increase in the pH using either caustic soda or soda ash dosing. 

4.12 Chlorine Dosing 

Chlorine dosing and a chlorine contact tank can provide 4-log each of virus and bacteria reduction. This 
requires a C.t >15mg/L. C.t values are calculated based on the chlorine residual at the outlet, multiplied by 
the tank volume and the baffling factor and divided by the treated water flow rate. 

4.13 Fluoridation 

The NHMRC strongly recommends community water fluoridation as a safe, effective and ethical way to help 
reduce tooth decay across the population. NHMRC supports Australian states and territories fluoridating their 



Surface and Groundwater Treatment Options 
Nangus Water Supply Feasibility Study 

8202004301-R02-V01 | 29 November 2019 | Commercial in Confidence 8 

drinking water supplies within the range of 0.6 to 1.1 mg/L. For these reasons fluoridation has been included 
as a treatment step after filtration. 

4.14 Treated-Water Storage and Reticulation Booster Pumping 

Treated water storage and pumping provides flexibility to provide flow and pressure control to meet 
instantaneous demand in the reticulation. The proposed reservoir storage volume is 250 kL, in line with 
GWCC’s requirements for three days storage at average day flow. 

4.15 Residual Solids Management 

Liquid and solid waste streams will be produced from the grit strainer, clarifier wasting, and filter 
backwashing processes. The clarifier sludge stream will be much more concentrated than the filter waste 
stream. 